
 

Approve Deny Signatures Date 

X  
 
Hilaryle 
Hilary H. Le / Environmental Engineering Specialist October 10, 2025 

X  
 
Daniel W. Martin 
Daniel W. Martin, P.E. / Environmental Engineer Manager November 18, 2025 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0009326 

Facility Type Industrial APS ID 275256 

Major / Minor Minor Authorization ID 1533374 

a 
Applicant and Facility Information 

a 

Applicant Name Motts LLP  Facility Name Motts LLP  

Applicant Address 45 Aspers North Road   Facility Address 45 Aspers North Road   

 Aspers, PA 17304-9486   Aspers, PA 17304-9486  

Applicant Contact Jason Shenk  Facility Contact Mark Smith  

Applicant Phone (717) 677-7121  Facility Phone (717) 321-4236  

Client ID 129964  Site ID 252196  

SIC Code 2033,2037  Municipality Menallen Township  

SIC Description 

Manufacturing - Canned Fruits And 
Vegetables, Manufacturing - Frozen Fruits 
And Vegetables 

 

County Adams 

 

Date Application Received July 3, 2025  EPA Waived? No  

Date Application Accepted July 9, 2025  If No, Reason Significant CB Discharge  

  

Purpose of Application NPDES Permit Renewal.  

a 

 

Summary of Review 

The current NPDES permit was issued on December 1, 2020, and became effective on January 1, 2021. On July 3, 2025, 
the facility submitted a renewal application for the current NPDES permit.  The permit will expire on December 31, 2025. 

The permittee currently operates an onsite industrial wastewater treatment facility with a design flow of 1.04 MGD.  This is an 
Industrial Waste (IW) Process Effluent without Effluent Limitation Guideline (ELG). 

The Department issued two (2) Water Quality Management (WQM) permits (Nos. 0189201 & 0107203) for the construction 
and operation of the existing units.  The WQM permit No. 0189201 allowed the permittee to spray treated wastewater on the 
company owned property.  The WQM permit No. 0107203 was issued on 11/19/2007 to authorize the construction and 
operation of this centrifuge.  

Sludge use and disposal description and location(s):  None indicated on the application.  

Changes from the previous permit: The weekly monitor and report requirements of TDS, Sulfate, Chloride, and Bromide will 
be removed from the proposed permit.  
 
Based on the review outlined in this fact sheet, it is recommended that the permit be drafted and published in the 
Pennsylvania Bulletin for public comments.   
 



NPDES Permit Fact Sheet NPDES Permit No. PA0009326 
Motts LLP  

2 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 1.04  

 Latitude 39º 58' 15.36"  Longitude -77º 13' 29.22"  

 Quad Name Biglerville  Quad Code   

 Wastewater Description: IW Process Effluent without ELG  

 

 Receiving Waters Opossum Creek (TSF)  Stream Code 09057  

 NHD Com ID 57470355  RMI 4.35 miles  

 Drainage Area 18.4 mi.2  Yield (cfs/mi2) 0.3  

 Q7-10 Flow (cfs) 5.48  Q7-10 Basis USGS StreamStats  

 Elevation (ft)  605  Slope (ft/ft)        

 Watershed No. 7-F  Chapter 93 Class. TSF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status Tentative  Name Opossum Creek  

 
    

 Nearest Downstream Public Water Supply Intake Wrightsville Water Supply Company,   

 PWS Waters Susquehanna River   Flow at Intake (cfs)        

 PWS RMI 43.54 miles  Distance from Outfall (mi) Approximate 77.0 miles  
 

 
Changes Since Last Permit Issuance:       
 

Drainage Area 
The discharge is Opossum Creek at RMI 4.35 miles.  A drainage area upstream of the discharge is estimated to be 18.4 
mi.2, according to USGS PA StreamStats available at https://streamstats.usgs.gov/ss/.   

Stream Flow 
According to USGS StreamStats, the point of first use at the confluence with Opossum Creek (Stream Code 09057) has a 
Q7-10 of 5.48 cfs and a drainage area of 18.4 mi.2, which results in a Q7-10 low flow yield of 0.03 cfs/ mi.2. This information 
is used to obtain a chronic or 30-day (Q30-10), and an acute or 1-day (Q1-10) exposure stream flow for the discharge point 
as follows (Guidance No. 391-2000-023): 

Q7-10 = 5.48 cfs 
Low Flow Yield = 5.48 cfs / 18.4 mi.2 = 0.3 cfs/ mi.2 

Q30-10 = 1.36 * 5.48 cfs = 7.45 cfs 
Q1-10 = 0.64 * 5.48 cfs = 3.5 cfs 

The resulting Q7-10 dilution ratio is: Qstream / Qdischarge = 5.48 cfs / [1.04 MGD * (1.55 cfs/MGD)] = 3.37:1 

Opossum Creek 
25 Pa. Code § 93.9o classifies Opossum Creek as Trout Stocking Fishes (TSF) surface water which is described as 
Maintenance of stocked trout from February 15 to July 31 and maintenance and propagation of fish species and additional 
flora and fauna which are indigenous to a warm water habitat (25 Pa. Code § 93.3).  Based on the 2024 Integrated 
Report, Opossum Creek, assessment unit ID 13022, is not impaired.  A TMDL currently does not exist for this stream 
segment, therefore, no TMDL has been taken into consideration during this review. 

Public Water Supply 
The closest water supply intake located downstream from the discharge in the Wrightsville Water Supply Company, 
Susquehanna River approximately 77.0 miles from the point of discharge.  Given the nature and dilution, the discharge is 
not expected to significantly impact the water supply. 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0009326 
Motts LLP  

3 

Treatment Facility Summary 

a 

Treatment Facility Name: Motts Juice Proc 
 

WQM Permit No. Issuance Date 

0189021       

0107023 11/19/2007 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Industrial 
Biological (Industrial 

Waste) Activated Sludge Gas Chlorine 1.04 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

  Not Overloaded Aerobic Digestion Land Application 

 
Changes Since Last Permit Issuance:       
 
Other Comments:       

The treatment process, according to the revised application, is as follows: 

 
Pump Station → Grit Removal → Aeration lagoon (1) → Final Clarifier (1) → 1st polishing lagoon → 2nd polishing lagoon 
→ Outfall 001 
 
Lime is used as need.  Poly aluminum chloride is for clarifier feed pipe.  Polymer used for flocculation. 
 

Compliance History 

Summary of DMRs: DMRs reported last 12 months are summarized in the Table below. 

Summary of Inspections: 2/7/2023:  Mr. Hoy, DEP WQS, conducted a compliance evaluation inspection.  Sludge is 
led from the digesters towards the centrifuge where solids are then transported by truck for 
land application as food processing waste.  Solids are currently hauled to three separate 
farms and the facility is looking into a fourth farm.  Recommendation is establishing an 
alarm testing frequency.  The outfall, upstream, and downstream appeared to be clear.  
Field test results were within the permit limits. 

Other Comments: There are no open violations associated with the permittee or the facility. 

 
Other Comments:       
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0009326 
Motts LLP  

4 

 

Compliance History 

 
DMR Data for Outfall 001 (from September 1, 2024 to August 31, 2025) 

 
Parameter AUG-25 JUL-25 JUN-25 MAY-25 APR-25 MAR-25 FEB-25 JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 

             Flow (MGD) 
Average Monthly 0.45 0.46 0.39 0.45 0.39 0.39 0.35 0.35 0.32 0.32 0.36 0.33 

Flow (MGD) 
Daily Maximum 0.55 0.66 0.67 0.68 0.55 0.53 0.47 0.48 0.61 0.54 0.58 0.51 

pH (S.U.) 
Daily Minimum 7.8 7.8 7.6 7.6 7.6 7.6 7.6 7.6 7.5 7.7 8.0 8.1 

pH (S.U.) 
Instantaneous 
Maximum 8.2 8.4 8.2 8.0 8.1 8.1 8.1 8.5 8.3 8.4 8.5 8.5 

DO (mg/L) 
Daily Minimum 7.5 7.0 6.8 6.8 7.7 8.2 9.3 9.3 8.7 9.0 8.8 7.3 

CBOD5 (lbs/day) 
Average Monthly < 11 < 11 < 10 < 11 < 10 < 9 < 8 15 22 < 8 < 9 < 8 

CBOD5 (lbs/day) 
Daily Maximum 13 15 15 < 14 12 11 < 9 21 34 < 10 < 10 < 10 

CBOD5 (mg/L) 
Average Monthly < 3 < 3 < 3 < 2 < 3 < 3 < 2 5 9 < 2 < 2 < 2 

CBOD5 (mg/L) 
Daily Maximum 3.4 3.1 3.7 2.5 3 3 2.5 6.8 9.7 < 2.4 2.4 < 2.4 

TSS (lbs/day) 
Average Monthly 9 11 5 13 8 9 10 31 27 14 17 10 

TSS (lbs/day) 
Daily Maximum 13 30 11 40 16 13 15 37 49 22 27 13 

TSS (mg/L) 
Average Monthly 2 3 2 3 2 3 3 10 10 4 5 3 

TSS (mg/L) 
Daily Maximum 3 6 2 7 4 4 5 13 15 7 7 4 

Total Dissolved Solids 
(lbs/day) 
Average Monthly 3109 2721 2441 3661 3155 3034 2981 3257 4943 7386 8999 8295 

Total Dissolved Solids 
(lbs/day) 
Daily Maximum 3561 3643 3726 4786 3410 3517 3512 3679 7968 10408 9815 10475 

Total Dissolved Solids 
(mg/L) 
Average Monthly 812 690 655 832 818 878 911 976 1839 2340 2420 2434 

Total Dissolved Solids 
(mg/L) 
Daily Maximum 984 728 710 844 870 1004 1016 1026 2654 2496 2584 2548 



NPDES Permit Fact Sheet NPDES Permit No. PA0009326 
Motts LLP  

5 

Nitrate-Nitrite (mg/L) 
Average Monthly < 0.81 < 3.95 < 0.63 < 0.8 < 0.77 < 1.1 < 0.88 < 0.88 < 0.71 < 0.8 < 0.8 < 0.82 

Nitrate-Nitrite (lbs) 
Total Monthly < 94.8 < 457.6 < 69.7 < 98.1 < 84.6 < 112.8 < 82.6 < 85.5 < 61.7 < 69.8 < 86 < 80.1 

Total Nitrogen (mg/L) 
Average Monthly < 1.56 < 5.85 < 1.16 < 1.3 < 1.31 < 1.84 < 1.52 < 1.92 < 1.76 < 1.43 < 1.41 < 1.41 

Total Nitrogen (lbs) 
Effluent Net <br/> 
Total Monthly < 185.1 < 599.6 < 126.6 < 159.5 < 144.8 < 186.8 < 142.1 < 186.6 < 149.2 < 121.5 < 151.5 < 137.7 

Total Nitrogen (lbs) 
Total Monthly < 185.1 < 599.6 < 126.6 < 159.5 < 144.8 < 186.8 < 142.1 < 186.6 < 149.2 < 121.5 < 151.5 < 137.7 

Total Nitrogen (lbs) 
Effluent Net <br/> 
Total Annual            < 2107 

Total Nitrogen (lbs) 
Total Annual            < 2107 

Ammonia (lbs/day) 
Average Monthly < 0.4 < 2 < 0.4 < 0.4 < 0.4 < 0.4 < 0.3 < 0.3 < 0.3 < 0.3 < 0.3 < 0.3 

Ammonia (lbs/day) 
Daily Maximum < 0.4 13 1 1 < 0.5 1 < 0.4 < 0.4 < 0.4 < 0.4 < 0.4 < 0.4 

Ammonia (mg/L) 
Average Monthly < 0.1 < 1.0 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 

Ammonia (mg/L) 
Daily Maximum 0.11 6.9 0.27 0.18 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 

Ammonia (lbs) 
Total Monthly < 12 < 51.9 < 13.1 < 13.8 < 11.1 < 13 < 9 < 9.8 < 8.4 < 8.7 < 10.7 < 10 

Ammonia (lbs) 
Total Annual            < 140 

TKN (mg/L) 
Average Monthly < 0.76 < 1.9 < 0.53 < 0.5 < 0.54 < 0.73 < 0.64 1.04 < 1.04 < 0.63 < 0.61 < 0.59 

TKN (lbs) 
Total Monthly < 90.3 < 142 < 56.9 < 61.3 < 60.2 < 73.9 < 59.5 101.2 < 87.4 < 51.6 < 65.6 < 57.6 

Total Phosphorus 
(mg/L) 
Average Monthly < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.17 < 0.1 < 0.1 < 0.1 

Total Phosphorus 
(mg/L) 
Daily Maximum < 0.1 < 0.1 0.22 < 0.1 0.1 0.1 0.11 0.22 0.3 1.2 < 0.1 < 0.1 

Total Phosphorus (lbs) 
Effluent Net <br/> 
Total Monthly < 11.7 < 11 < 12 < 12.3 < 11 < 10 < 9 < 13.5 < 14 < 8.7 < 10.7 < 9.8 

Total Phosphorus (lbs) 
Total Monthly < 11.7 < 11 < 12 < 12.3 < 11 < 10 < 9 < 13.5 < 14 < 8.7 < 10.7 < 9.8 

Total Phosphorus (lbs) 
Effluent Net <br/> 
Total Annual            < 192 



NPDES Permit Fact Sheet NPDES Permit No. PA0009326 
Motts LLP  

6 

Total Phosphorus (lbs) 
Total Annual            < 192 

Sulfate (lbs/day) 
Average Monthly 914 514 573 813 681 729 484 445 370 478 529 627 

Sulfate (lbs/day) 
Daily Maximum 1126 751 782 907 780 1191 588 534 525 817 789 867 

Sulfate (mg/L) 
Average Monthly 238 128 155 190 176 210 148 135 146 148 142 188 

Sulfate (mg/L) 
Daily Maximum 270 150 210 230 190 340 160 160 160 200 220 260 

Chloride (lbs/day) 
Average Monthly 535 541 538 648 634 744 678 853 2037 4059 4834 4245 

Chloride (lbs/day) 
Daily Maximum 626 951 801 851 734 1121 784 1004 4203 6130 5313 5004 

Chloride (mg/L) 
Average Monthly 138 136 145 148 164 215 208 258 732 1275 1300 1250 

Chloride (mg/L) 
Daily Maximum 150 190 150 150 180 320 230 300 1400 1500 1400 1400 

Bromide (lbs/day) 
Average Monthly < 2 4 6 6 9 11 9 9 7 12 17 10 

Bromide (lbs/day) 
Daily Maximum 3 6 10 8 12 14 12 15 10 20 22 13 